TECHNICAL SPECIFICATIONS

Quality : 1ISO-603
Yarn Fiber : 100% Polypropylene ( PP ) Solution Dyed

Gauge and Structure  : 1/ 12 " Multi-level Loop Machine Tufted

Size : 50cm x 50 cm

Packing : 24 pcs./ box (6 m?)

Pile Weight : + 16 oz./yd? (550 g/m?)
Total Weight : + 3,200 g/m?

Pile Height :£3.0/3.5/4.0 mm
Total Height :+6.5mm

Backing : Bitumen backing
Flammability test : QB/T 2755-2005 Passed

Volatile Organic (VOC) : GB18587-2001 A grade < 0.500
Formaldehyde : GB18587-2001 A grade < 0.500
Castor chair : QB/T 2755-2005 < 0.15

Light Colorfastness : QB/T 2755-2005 =4.0- 5.0
Dimensional Stability : QB/T 2755-2005 < 0.10

Environmental Cert. . C R | Green Label Plus GLP1151

Quality Management : IS0O-9001 : 2015 /1SO-14001 : 2015
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Test Item Uit Criteria Practical Determined | Assessment
] > ratio of wi Length =0.02
Change ratio of \wdlh'aml % <0.15 eng Passed
length under castor chair test Width 0.04
Change ratio of width and length a . Length ~0.04 -
due to the effects of heat and water % 0-10 Width —0.07 i
Emerging warps due to the
=
effects of heal and water i 1S e i
Squareness Tolerance % =0.1 0.06 Passed
! engtl 499,
Claimed mim 500=500 lwel‘lj;li 500 ;‘
Width and length : : l; > ;)4 Passed
Tolerance % +0.1 Al -
Width 0.06
Tuft withdrawal force Loop pile N =240 33.9 Passed
Colour fastness to light =5 5-—6
grade Passed
(Xennon arc) =4 (light)
Lengthwise| 4—5
dry =4 :
. Widthwise 4—5
Colour fastness to rubbing grade Passed
Lengthwise| 4—5
wel =3
Widthwise 4—5
Afterflame time, Lengthwise 0.0
Alterglow time v S20 : :
Flammability or Widthwise 0.0
burning ability (45° Passed
urning ability (45°) Maxiniun of the Lengthwise 49
mm =100
damage length Widthwise 50
Fiber type and fiber content ; p
ofthe carpét &tirfoe Claimed o Nylon: 100 Nylon: 100
Fiber content of the carpet bl Passed
g _ Minimum
surface is pure nylon or pure Yo -9 0.0
tolerance
wool
Clai ’ 335 338
Mass of pile per unit area - i g/m Passed
above the substrate Minimum asse
% -3 0.9
tolerance
All the 6 items of
Appearance quality Appearance defecls | appearance are up to Passed
the passed grade
i ik
Remarks
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Inspected Body Co.,Ltd. Posteode
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A 2000 m
Sampling radix
e 34 2% ) Madel Test
Test category
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Sample description Production date/Batch No. AR
_ - il ¥ Zhao Peng. Zhang Lei
Sample is perfect / Loop pile Sampler
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Date of Sampling 2020.11.25 CArrival) Date of test E
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Limitations of harmful e
Test standards Test items Formaldehyde and 4—
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Deseription of
test method:

Chamber Volume: 1 m*; Test time: 24 h: Test temperature: 23 Cf

Relative humidity: 50 %; Loading factor: 0.4 m*m’; Air exchange: Iy

bR g b 9: W 8 24
e BN Criteria Practical Determined Data (24h) EE S
Test ltem EF Conc. EF Assessment
Cmg/m’h) Cig/m*) Cmg/m’h)
Tvoc A=0.500
(Total Volatile Organic 0.038 0.095 A grade
Compounds) B=0.600
A=0.050
Formaldehyde BQL BOL A grade
B=0.050
=0.400
Styrene 3.620+10" 9.050x10™ A grade
B=0.,500
A=0,050
4-phenyleyclohexene BQL BQL A grade
B=0.050
R ]
y # ¥i%% RN
1 'I .- i £h% ¥
PR ol B
Wt v rasit g

& ik

Remarks

BOL means the analytes are below quantifiable level with a standard § L air collection
volume for VOC and below reporting threshold with a standard 10 1. air collection volume

for aldehyde.

The reporting threshold of formaldehyde is 5.60%10™ mg/m';

The method allows the quantiliable level of VOCs Cpge) as follows:
Styrene: 0.0012; d-phenyleyelohexene: 0.0030

CCSQIC/QP/009
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CERTIFICATE

Beijing ZhongDaHuaYuan Certification Center

CRED F ek pgrninwnt Stteel, Wostein Dasteac), Baljing 1060233, 'R Clijna)

Infersection of Dimggang Road and Donglang Roud Wuxing Econontic
Park, Danggang Town Xishan Disirict, Wuxi Jiangsy Province, China

Registered Address

Wuxing Economic Park, Donggang Town, Xishan Disirict, Wi Jigngsu

Province, Ching

This certificate is valid te the design and production of commercial carpes
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Commercial Carpet Co.,Ltd.

(i wuffed Code OF Sogial Credie Y132 I057532238825)

QMS is in conformity with foN
GB/T 19001-2016/1S0 9001:2015 by |

Hereby certifies that the erganization

Audit Addrexs

Issuing dare:2019.06.27; Expiration dare: 2022.06,26
Initial issuing date:2013.07.11
Registraiion Number, ANABI9Q0209R2A

Kote: The véstifigate spfestmation conld be avadlahle i the mebine of Cenificaeon und Accreditanen Admisisiratann of 1g2 -
Feople’s Repablic of Chins iwww.gova gos op) and Bejjiep ZhongDalsaYeas Caciification Center i mww sdhy nit)
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Liu Jiangyi : ;
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CERTIFICATE

Beijing ZhongDaHuaYuan Certification Center

(D12 f ek ngmenwal Sreeel. Weszenn Divpe, Hesjlag 237 000 E fyiges)

Hereby certifies that the organization

Commercial Carpet Co.,Ltd.
(Ussfiod Couly (F Soctal Creafys 913 202057532235875)
Awidiy Address

Intersection of Donggang Road and Donglang Road Wuxing Economic
Park, Donggang Town, Xishan District, Waexd CityJigngsu Provinee, China
Registered Addresy
Wauxing Economic Park, Dorggang Town, Xishan District, Wi ity diangsu
Provinee,China

EMS is in conformity with

GB/T 24001-2016/180 14001:2015

This cerilficate is valid to the énvironmental management activities of design and
production of commiercial ¢arpet

Fssiing date:20119.06.27: Expiration date:2022.06.26
Initial Issuing dare:20013.07, 11
Registration Number: ANABIYEONI2R2M

iy coraification eglitration feogst doeah Y swlade thaee peoshiet * servvce svopes wiick (il to be covered by the
relevant effecrive odwimatrurion permisidon ol galiivanion fecmiiion regualmgd by the e
Pl perzified onpamdzanion meed avceps the swrvedfaoce andit on o régpuiar hariy imd P certifieate iy Comridorgd fo
by efeviive oy affer the avedin i gualijied

L CchrOo:7TED

Vol posh T W] ' BT ERET
CEE M A s

Hore: The vertilicnrs ifeimalina could be wyai)abde am e e ebise 0f Coilinaton jol Averdhislios Admnlitrafron of the
Feapiv's Hepablic of CRang jwwa cnca govony smd Beijing 2hosalallusYuan Corriepiion Centds jwy FALSNTCTR

= = -2 = & (N 2 o
2 ) ; f 4] ’
£ 1 "/ ‘e L A.‘"ﬁ - f
i ¢ / ‘ g\ A B < £
4 | .




GREEN LABEL PLUS

INDOOR AIR QUALITY TESTING PROGRAM
THIS €ERTIFIES THAT

Address: Xishan Bistrict, Wuxi City, East Town Star Industrial Park.
China

HAS MET THE REQUIREMENITS OF
THE CARPET AND RUG INSTITUTE'S GREEN
LABEL PLUS PROGRAM FOR CATEGORY:

47X Pre-dyed Polypropylene with Bitumen Backing

Range of Total VOCs
0.5 mg/m? or less

Product Type: Modular Tile

Joe W. Yarbrough, President
The Camet and Rug Institue.Inc.

Certification Date: 02/25/2014
Expiration Date: 12/31/2021

To view all GLP-Certified products visit www.carpet-rug.org/glpproducts.

Page 1 of 1

100 SOUTH HAMILTON STREET
DALTON GA 30720-4612 UNITED STATES

GREEN LABEL

LU

rgocr Arr Quality
ieEiog Prodrom

carpet-rug.ors

GLP1151

This product complies with
California DPH Section 01350
Version 1.2
Private Office Scenario.

A USGBC® recognized third

party certification program
for LEED v4 EQ Credit

ACCREDITED




